

Federation of Obstetric and Gynecological Societies of India Consensus Recommendations for the Management of Postpartum Anemia with Specific Reference to Usage of Ferric Carboxymaltose

Shantha Kumari Sekaran¹, Basab Mukherjee², Jai Bhagwan Sharma³, Girija Wagh⁴, Kavita Bapat⁵, Reena Wani⁶, Sneha Bhuyar⁷, Vaishali Chavan⁸, Aruna Suman⁹, Chaitanya Ganpule¹⁰, Deepa Mukundan¹¹

Received on: 04 September 2023; Accepted on: 22 November 2023; Published on: 06 March 2024

ABSTRACT

Background: India has a substantially high burden of postpartum anemia (PPA). Several countries have guidelines regarding screening, diagnosis, and management of PPA. However, different modalities of treatment are followed in clinical practice, and consensus on management of PPA is lacking among the Indian practitioners.

Aim: To review the current evidence and come to a consensus regarding definition, classification, appropriate time of screening and diagnosis, along with management of PPA, with specific reference to usage of ferric carboxymaltose (FCM).

Methodology: The core committee comprised of 11 obstetricians. Using the modified Delphi method, eight statements were created, discussed, and ranked by the obstetricians and recommendations were recorded. Statements were ranked on a 9-point Likert's scale ranging from 1 (strongly disagree) to 9 (strongly agree). For each statement, the scores of all the obstetricians were summed and an average score of ≥ 7.00 was required to attain the consensus.

Results: The cut-off hemoglobin (Hb) levels of above 11 gm/dL within 1-week postdelivery is termed as PPA. Postpartum anemia severity can be graded as mild, moderate, and severe with Hb levels of 10–10.9, 7–9.9, and below 7 gm/dL, respectively. All postpartum women (PPW) should be universally screened with Hb estimation and complete blood count (CBC) within 24–48 hours of delivery, prior to discharge, and repeat Hb estimation should be performed at 6 weeks postdelivery. Ferric carboxymaltose is superior to oral and other intravenous (IV) iron therapies and all PPW should be discharged with a single dose of FCM after an informed decision. Additionally, oral iron (OI) is not required during or following FCM administration, the decision to start oral therapy can be taken after 4 weeks of discharge, if required.

Conclusion: Ferric carboxymaltose is a safe, effective, well-tolerated, and economical option for managing PPA and shall be practiced in all women with PPA before discharge.

Keywords: Ferric carboxymaltose, Iron deficiency anemia, Postpartum anemia, Postpartum care.

Journal of South Asian Federation of Obstetrics and Gynaecology (2024): 10.5005/jp-journals-10006-2373

INTRODUCTION

Postpartum period (PPP), ranging from childbirth to 6 weeks, is the most crucial time for the survival and well-being of the newborn and the mother. During this period, postpartum anemia (PPA) is a frequently observed complication, and a critical factor for maternal morbidity and mortality.^{1,2} It has a high prevalence in developing countries (50–80%) and is a major public health issue.¹ In India, the prevalence of anemia is very high. Anemia is reported in around 60% pregnant women, and it is the reason for maternal deaths in 20–40% of patients. Around three-quarters of the maternal deaths attributed to anemia in South Asia are observed in India.³ Additionally, the prevalence of PPA is around 65%, ranging from 26.5 to 94.6% in rural parts of Karnataka and Rajasthan.^{3–5} Another study reported that the prevalence of PPA in urban Puducherry was 76.2%.⁶ A recent study demonstrated that anemia was more prevalent among postpartum women (PPW) (63%) than pregnant (59%) and nonpregnant nonlactating women (53%).⁷ Thus, India has a significant burden of PPA.

In developing parts of the world, including India, the principal factor for PPA is iron deficiency anemia (IDA) and/or

¹Department of Obstetrics and Gynaecology, Yashoda Hospital, Hyderabad, Telangana, India

²Department of Obstetrics and Gynaecology, Manipal Hospital, Kolkata, West Bengal, India

³Department of Obstetrics and Gynaecology, All India Institute of Medical Sciences, New Delhi, India

⁴Department of Obstetrics and Gynaecology, Bharati Vidyapeeth University Medical College, Pune, Maharashtra, India

⁵Department of Obstetrics and Gynaecology, Bapat Hospital, Indore, Madhya Pradesh, India

⁶Department of Obstetrics and Gynaecology, Dr. R.N. Cooper Hospital & H.B.T. Medical College, Mumbai, Maharashtra, India

⁷Department of Obstetrics and Gynaecology, Sukhkarta Hospital, Yavatmal, Maharashtra, India

⁸Department of Perinatology, The Federation of Obstetric and Gynecological Societies of India

⁹Department of Obstetrics and Gynaecology, Government Medical College, Jagtial, Telangana, India

¹⁰Department of Obstetrics and Gynecology, Pearl Women's Hospital and Yash-IVF, Pune, Maharashtra, India

prepartum iron deficiency (ID) together with underlying diseases (hemoglobinopathies), infections (malaria and worm infestation), acute bleeding anemia during labor, nutritional deficiency (vitamins A and B12; riboflavin; and folate), and low socioeconomic class.^{1,2,8,9} Also, PPWs are at risk of anemia due to poor iron reserves prior to and in pregnancy, blood loss during labor, increased requirement during lactation, and inadequate intake of iron supplements during PPP.¹⁰ Other related factors are low education level, poor socioeconomic status, younger age, higher parity, less birth spacing, lack of antenatal care, poor compliance to oral iron (OI) and folic acid supplements during pregnancy, blood loss, cesarean delivery, and complications during delivery. Postpartum anemia may also be the result of postpartum hemorrhage and prepartum anemia in 5–25% women.¹¹

Maternal health during gestation and PPP has a bearing on the breastfeeding potential and the anemia risk during infancy.¹ The other adverse outcomes of PPA include easy fatigability, lower work performance, palpitations, breathlessness, emotional instability, decline in cognitive abilities as well as higher chances of infections, venous thromboembolism, and postpartum depression.^{6,10} Additionally, PPA results in poor interaction between mother and child, and delay in developmental milestones in infants.¹² These changes are more significant among women from deprived sections of society, including the developing part of the world. In low-income women, the recovery from PPA is slower compared to those coming from well-off families.^{13,14} Additionally, a high prevalence of IDA is reported in pregnant women from the developing part of the world.^{15,16}

Even though PPA possesses a substantial burden, and its adverse effects are reported throughout the world, it has not received sufficient attention even in developed parts of the world.^{1,2} Additionally, the presenting symptoms rarely lead to hospital visits and usually are mistaken for lifestyle alteration following the arrival of a newborn. Thus, screening for PPA has previously been proposed to facilitate early treatment initiation.^{17,18} However, the absence of global consensus regarding the diagnosis and treatment of PPA is a dilemma that has led to restricted information on PPA.^{2,9,11,19}

These findings suggest that certain obstetricians may have queries related to adequate postpartum management.^{20,21} The available guidelines suggest selective patient screening, in those with significant blood loss or anemia during pregnancy.²² However, significant blood loss has not been defined, thereby adding to the ambiguity. Additionally, postdelivery hospitalization provides an excellent opportunity for the diagnosis and treatment of anemia, as the next opportunity for evaluation is only after 4–6 weeks, and 10–40% PPWs do not utilize the available healthcare services.²³ However, to plan adequate treatment measures, the available evidence is critical to inform the Obstetricians regarding the current scenario and guide them to ensure desirable health for PPW and infants. Thus, efforts were directed at reaching a consensus among the expert Obstetricians regarding the definition, classification, screening, diagnosis, and management of PPA in Indian women.

METHODOLOGY

The core committee of subject experts in obstetrics and gynecology for framing consensus recommendations included 11 obstetricians. Recently published consensus statements in Switzerland (2011), and Tukey (2015); clinical practice recommendations in India (2017); and guidelines in the United Kingdom (2020), and the World Health Organization (WHO) were considered as reference standards.^{24–28} A comprehensive literature review was focused

¹¹Department of Obstetrics and Gynaecology, Assured Best Care Hospital Pvt Ltd., Tiruchirappalli, Tamil Nadu, India

Corresponding Author: Shantha Kumari Sekaran, Department of Obstetrics and Gynaecology, Yashoda Hospital, Hyderabad, Telangana, India, Phone: +91 9848031857, e-mail: drshanthakumari@yahoo.com

How to cite this article: Sekaran SK, Mukherjee B, Sharma JB, *et al.* Federation of Obstetric and Gynecological Societies of India Consensus Recommendations for the Management of Postpartum Anemia with Specific Reference to Usage of Ferric Carboxymaltose. *J South Asian Feder Obst Gynae* 2024;16(Suppl 1):S43–S49.

Source of support: Nil

Conflict of interest: None

on the classification, screening, diagnosis, and treatment of PPA with a special focus on ferric carboxymaltose (FCM). The core committee members assessed the drafted statements and gave opportune recommendations to come to an agreement and then the statements were consolidated, as regarded suitable. These consensus statements are based on the current evidence and experience of the obstetricians and extensive review by additional experts where strong evidence was absent. We are of the opinion that this consensus statement will act as a platform for all obstetricians, as part of a renewed focus on a comprehensive management approach to PPA with FCM.

Reaching the Consensus with Modified Delphi Method

Obstetricians with at least 5 years of experience related to PPA were recognized and sought for discussion. These eligible obstetricians could lead and were willing to make decisions to come to a consensus. The consensus meeting was called by the Working Committee, and 11 Indian obstetricians participated in the process.

The consensus was reached by the modified Delphi method, and the statements were drafted and circulated among the obstetricians. A total of eight statements were used, and each obstetrician was asked to rate them with the help of a 9-point Likert's scale, ranging from 1 (strongly disagree) to 9 (strongly agree). For each statement, the scores of all the obstetricians were summed and the average was calculated.²⁹

Attaining the Consensus

Statements with an average score of ≥ 7.00 , ≥ 6.50 , and < 6.50 were regarded to have attained the consensus, near consensus, and no consensus.

Statement 1

The cut-off Hb levels of < 11 gm/dL within 1-week postdelivery define PPA.

Rationale: The UK guidelines, and Switzerland consensus statement, define PPA as an Hb level of < 10 gm/dL.^{24,27} However, the cut-off Hb value of below 11 gm/dL is recommended by the WHO. As per the WHO, PPA is defined as a Hb level of below 11 gm/dL at 1 week postdelivery and below 12 gm/dL in the 1-year postpartum.²⁸ The Network for the Advancement of Patient Blood Management, Hemostasis and Thrombosis (NATA), and French guidelines have recommended similar Hb cut-off values.³⁰ In consistent with these guidelines, other authors have used similar values.^{1,7,31,32} Additionally, a cut-off value of below 11 gm/dL is routinely used in clinical practice. Given the fact that the majority of the women do not attain the required Hb levels during the antenatal period, they

tend to have reduced iron deposits despite normal Hb levels in the third trimester. Thus, PPA needs to be defined as Hb levels <11 gm/dL within a week postdelivery.

Statement 2

Grading of PPA severity as mild, moderate, and severe with Hb levels of 10–10.9, 7–9.9, and below 7 gm/dL, respectively.

Rationale: In pregnant women, the WHO grades the anemia severity as mild, moderate, and severe with Hb levels of 10–10.9, 7–9.9, and below 7 gm/dL, respectively.³³ In India, good clinical practice recommendations have utilized a similar severity grade of anemia in pregnancy.³⁴ Similar grading of PPA severity is recognized by the NATA consensus statement.³⁵ Additionally, various studies from India have used PPA severity grading similar to that recommended by the WHO in pregnant women.^{7,36} Thus, Hb cut-offs used for grading of anemia during pregnancy shall be used for grading of PPA.

Statement 3

For early diagnosis and treatment of PPA, every PPW should be universally screened prior to discharge.

Rationale: As per the recent UK guidelines, women with uncorrected pregnancy anemia, those with >500 mL blood loss, or symptoms suggesting PPA should be screened.²⁷ Similar screening criteria are suggested by the Turkish consensus report.²⁵ Danish guidelines recommend Hb estimation for peripartum blood loss of more than 1000 mL.³⁷ Furthermore, current NATA and French consensus reports recommend Hb estimation in every woman with substantial peri-partum bleeding.³⁵ However, they did not quantify the substantial bleeding. Thus, Hb estimation criteria in PPW remain controversial. A recent study suggested increased diagnosis of anemia, particularly moderate-severe anemia, with routine screening of pregnant women for PPA and consequently improved patient care.²³ Even in developed countries, a high prevalence of PPA is observed in low-income women.¹³ Additionally, universal screening should be taken up in high-prevalence settings, if resources are available.²² Thus, considering the high prevalence of PPA in India, the health consequences, and the benefits of early diagnosis and treatment prior to discharge, universal Hb screening should be performed in every PPW.

Statement 4

Universal Hb screening should be performed within 24–48 hours of delivery, prior to discharge.

Rationale: In the majority of women, PPA is caused by delivery-associated moderate-to-heavy blood loss, which leads to acute or subacute anemia, confirmed by Hb estimation 24–48 hours after delivery.³¹ Similarly, the Turkish consensus report suggests that the Hb levels should be estimated within 24–48 hours of delivery.²⁵ Danish guidelines recommend Hb estimation within 24 hours.³⁷ As per the recent WHO guidelines, UK guidelines, Canadian guidelines, and NATA consensus report,^{27,28,30,35} PPA should be diagnosed within 48 hours of birth. Though variation exists, all the available guidelines and consensus reports recommend early Hb estimation.

Statement 5

In women with PPA, nonselective routine screening with serum ferritin (SF) is nonessential, and each PPW should be universally screened with Hb estimation and complete blood count (CBC).

Rationale: Serum ferritin levels are regarded as the surrogate marker of ID.³⁸ The levels decrease early during the development of ID and are not altered by iron intake.³⁵ Based on SF levels, ID can be classified as mild-moderate (<70–100 µg/L), and severe (<20–30 µg/L). Furthermore, ID is most likely absent if the SF levels are more than 100 µg/L.³⁸ Low SF has a good positive predictive value rather than a normal or high SF. Hence, adding SF estimation to Hb estimation seems to improve the sensitivity and pickup rate of anemia as many women may have normal HB levels but have depleted iron stores in the immediate PPP. Although reduced SF is suggestive of ID, SF, an acute phase reactant, may be raised out of proportion to iron stores due to inflammation, infection, malignancy, liver disease, or other factors. In these conditions, ID may be observed with normal or mildly raised SF levels.³⁹ Hence, though SF estimation appears to be appropriate for early estimation of anemia along with Hb estimation, nonselective screening with routine SF estimation is not advocated. Based on these findings and resource constraints, the Switzerland consensus statement does not recommend SF measurement in early PPP.²⁴ A similar view is held by the Turkish consensus report during the early PPP (first 6 weeks).²⁵ Additionally, nonselective screening with routine SF estimation is usually not recommended in the UK.⁴⁰

Based on the findings mentioned in statements 3 and 4, early Hb estimation is required to screen the patients for PPA. A basic step in the IDA diagnosis requires consideration of the CBC, including Hb, mean corpuscular Hb, mean corpuscular volume and mean corpuscular Hb concentration. This is simple, economical, quick, and helpful for early IDA prediction.²⁶ Thus, universal screening with Hb and CBC should be performed before discharge.

Statement 6

Ferric carboxymaltose is superior to oral and other intravenous (IV) iron therapies and all PPW should be discharged with a single dose of FCM after an informed decision.

Rationale: Parenteral iron therapy is preferred over oral due to poor patient compliance, intolerance, insufficient treatment response, and long duration of treatment associated with the latter. Additionally, IV iron therapy is preferred over intramuscular (IM) therapy. Intramuscular injection is associated with pain as well as chances of permanent skin staining, and the occurrence of gluteal sarcomas and sterile abscesses. Absorption of iron following IM therapy is slow and variable, with the inability to inject in patients with decreased muscle mass. It is not less toxic or safer compared to the IV route.²⁵ Moreover, for most of the patients, the required dose can be injected in a single visit, thus minimizing the frequent visits and ensuring better compliance and clinical outcomes.

A meta-analysis compared oral and IV iron therapy and reported that IV therapy is associated with raised Hb levels at 1, 2, and 3 weeks, and higher SF levels at 1, 2, 4, and 6 weeks in the PPP. At 6 weeks, the rise in Hb level was around 1 gm/dL more with the IV compared to the OI. Simultaneously, the adverse events such as dyspepsia and constipation were significantly less with the IV therapy. Therefore, IV iron is a superior choice for PPA.⁴¹

Ferric carboxymaltose has been demonstrated to have superior efficacy relative to OI in improving the Hb levels and attaining better iron stores. Additionally, FCM is reported to have a superior and sustained effect on the Hb relative to iron sucrose (IS). The improvement in Hb levels by ≥ 1 gm/dL was observed following a week and remained maintained after 6 weeks. Restoration of iron reserves as suggested by the improvement in SF levels was faster

① Ferric carboxymaltose: 1 mL of solution contains 50 mg iron

② Determination of the iron need

Hb		Patient body weight		
gm/dL	mmol/L	<35 kg	35 –<70 kg	≥70 kg
<10	<6.2	500 mg	1500 mg	2000 mg
10–<14	6.2–<8.7	500 mg	1000 mg	1000 mg
≥14	≥8.7	500 mg	500 mg	500 mg

③ Calculation and maximum individual iron dose(s)

A single administration should not exceed:

- 15 mg iron/kg body weight (for administration by IV injection) or 20 mg iron/kg body weight (for administration by IV infusion)
- 1,000 mg of iron

The maximum recommended cumulative dose 1,000 mg of iron per week.

④ Administration

IV injection

FCM may be administered by IV injection using undiluted solution. The maximum single dose is 15 mg iron/kg body weight but should not exceed 1,000 mg iron.

Administration rates for IV injection

Volume required	Equivalent iron dose	Administration rate/Minimum administration time
2–4 mL	100–200 mg	No minimal prescribed time
>4–10 mL	>200–500 mg	100 mg iron/min
>10–20 mL	>500–1000 mg	15 minutes

⑤ Post-iron repletion assessments

- Re-assessment should be performed by the clinician based on the individual patient's condition.
- The Hb level should be re-assessed no earlier than 4 weeks post final FCM administration to allow adequate time for erythropoiesis and iron utilization.
- In the event the patient requires further iron repletion, the iron need should be recalculated.

⑥ Common adverse effects

Hypophosphatemia, headache, dizziness, flushing, hypertension, nausea, injection/infusion site reactions.

⑦ Watchout for

- Signs and symptoms of hypersensitivity reactions for at least 30 minutes following each FCM administration.
- If hypersensitivity reactions occur, the treatment must be stopped immediately.
 - Facilities for cardio respiratory resuscitation and equipment for handling acute anaphylactic/anaphylactoid reactions should be available, including an injectable 1:1000 adrenaline solution.
 - Additional treatment with antihistamines and/or corticosteroids should be given as appropriate.

IV infusion

FCM may be administered by IV infusion, in which case it must be diluted. Maximum single dose is 20 mg iron/kg body weight, but should not exceed 1,000 mg iron. For infusion, FCM must only be diluted in sterile 0.9% m/V sodium chloride solution.

Dilution plan for IV infusion

Volume required	Equivalent iron dose	Max. sterile 0.9% m/V NaCl solution	Minimum administration time
2–4 mL	100–200 mg	50 mL	No minimal prescribed time
>4–10 mL	>200–500 mg	100 mL	6 minutes
>10–20 mL	>500–1000 mg	250 mL	15 minutes

Fig. 1: Ferric carboxymaltose administration

and more with FCM relative to IS and OI. Ferric carboxymaltose has a better safety profile relative to OI and IS.^{42–50} As per the Anemia Mukht Bharat Programme, FCM or IS is the first choice for pregnant women diagnosed with anemia in late pregnancy or those with low compliance.⁵¹ Ferric carboxymaltose infusions are reported to be more economical than IS infusions. Compared to IS, FCM is economical and leads to 30–44% savings per patient per treatment cycle.⁵² It is further reported that FCM is an economical and effective treatment option relative to red cell transfusion in women not responding to OI.⁵³ As opposed to IS, a test dose is not required with FCM, thus easing the administration of IV iron in a timely and economical manner.³⁸ Thus, in women with PPA, FCM should be preferred over oral and other IV iron therapies for rapid and effective correction of ID, replenishing iron reserves, and increasing Hb to normal levels. The specific information related to FCM administration is illustrated in Figure 1.^{54,55}

In India, PPWs are usually discharged from healthcare facilities 48-hour postdelivery. This time period provides an excellent chance to treat PPA by injecting a single dose of FCM. Thus, the use of FCM 24–48 hours following childbirth could be very valuable to the healthcare systems as this would result in fewer hospital visits required to complete the doses and therefore, logistically more favorable to both the parties involved.

Statement 7

Oral iron therapy is not required during or following FCM administration.

Rationale: As a rule, OI therapy needs to be continued for 6 weeks postpartum to fulfill the requirement and restore the iron deposits in the PPP.⁵⁶ However, considering the superior efficacy and safety

profile, all required iron should ideally be replenished with FCM alone without the requirement of any OI therapy. A study assessed OI alone against FCM followed by OI for mild and moderate anemia, respectively, and reported identical Hb levels with significantly higher SF levels with combined treatment. It was further noticed that 20% and 52% of women in the OI alone group and the combination group, respectively did not even initiate oral treatment.⁴⁶ Although the resulting SF levels are favorable, we hypothesize that anemia correction with FCM monotherapy can swiftly and effectively improve Hb levels and restore iron deposits. When OI-associated GI intolerance is taken into consideration, FCM is the first choice for PPA correction. During the PPP, when the patient is in the hospital, attempts should be directed toward the administration of the single-dose FCM. Additionally, FCM should be used to meet all iron requirements and subsequent use of OI should be avoided. If required, in these patients, the decision to start oral therapy can be taken after 4 weeks of discharge.

Statement 8

In all PPW, repeat Hb estimation should be performed at 6 weeks postdelivery.

Rationale: Postpartum period extends till 6 weeks following childbirth. Although the optimal timing for postpartum follow-up visits is not recognized, early postpartum care has been associated with reduced maternal and infant morbidity and improved patient satisfaction.⁵⁷ The WHO recommends that postpartum care should include routine assessment of the mother and newborn at 3 days, 7–14 days, and 6 weeks.⁵⁸ The WHO further recommends that OI therapy may be given to PPW for 6–12 weeks postdelivery and women with PPA should be treated with daily iron (with folic acid)

supplements until Hb reaches normal levels.²⁸ In women with mild-moderate PPA, other guidelines also recommend the continuation of iron supplements for 3 months.^{25,27,35} Additionally, 6 weeks is the appropriate time for iron supplements to replenish the iron stores. Thus, the first follow-up visit at 6 weeks is an excellent opportunity to assess the effect of treatment by re-estimating the Hb levels.

CONCLUSION

In PPP, IDA adversely affects both maternal and neonatal health. For early diagnosis and treatment of PPA, all PPW should be routinely screened for PPA with Hb and CBC within 24–48 hours postdelivery, prior to discharge. Available evidence suggests that FCM is a safe, effective, well-tolerated, and economical option for managing PPA compared to OI and IS. With a growing recommendations generated based on the clinical evidence, FCM appears to be a preferred choice for all severities of PPA. To enhance postdelivery care of PPW with convenience to both the patients and healthcare professionals, all PPW should be discharged with a single dose of FCM after informed decision and consent by the patient and should be preferred over OI and IS to swiftly raise the Hb levels and replenish the iron deposits with greater safety. Within 6 weeks of treatment, the Hb levels increase significantly with a significant rise in SF and replenishment of iron deposits. Thus, repeat Hb estimation should be performed at 6-week follow-up visit.

Summary of Consensus

- The cut-off Hb levels of below 11 gm/dL within 1-week postdelivery defines PPA.
- Grading of PPA severity as mild, moderate, and severe with Hb levels of 10–10.9, 7–9.9, and below 7 gm/dL, respectively, and this is similar to Hb cut-offs used for grading of anemia during pregnancy.
- For early diagnosis and treatment of PPA, every PPW should be universally screened prior to discharge.
- Universal Hb screening should be performed within 24–48 hours of delivery, prior to discharge.
- In women with PPA, unselected routine screening with SF is nonessential, and each PPW should be universally screened with Hb estimation and CBC.
- Injection FCM is superior to oral and other IV iron therapies and all PPW should be discharged with a single dose of FCM after the informed decision.
- OI therapy is not required during or following FCM administration and the decision to start oral therapy can be taken after 4 weeks of discharge, if required.
- In all PPW, repeat Hb estimation should be performed at 6 weeks postdelivery.

ACKNOWLEDGMENT

The authors would like to acknowledge Dr Shahu Ingole, Science Plus, for content development, meeting moderation, and manuscript content, and Dr Vikas S Sharma, Chief Executive Officer, Maverick Medicorum® (India), for contribution toward manuscript authoring.

ORCID

Shantha Kumari Sekaran  <https://orcid.org/0009-0005-3156-4268>
 Reena Wani  <https://orcid.org/0000-0002-4670-7437>

REFERENCES

1. Milman N. Postpartum anemia I: Definition, prevalence, causes, and consequences. *Ann Hematol* 2011;90(11):1247–1253. DOI: 10.1007/s00277-011-1279-z.
2. Garrido CM, Leo'n J, Vidal AR. Maternal anaemia after delivery: Prevalence and risk factors. *J Obstet Gynaecol* 2018;38(1):55–59. DOI: 10.1080/01443615.2017.1328669.
3. Ministry of Health and Family Welfare. National Iron+ Initiative: Guidelines for Control of Iron Deficiency Anaemia. Adolescent Division. Adolescent Division, Ministry of Health and Family Welfare, Government of India, New Delhi; 2013. Available at: <http://www.nhm.gov.in/images/pdf/programmes/child-health/guidelines/Control-of-Iron-Deficiency-Anaemia.pdf>. Accessed on: 4 September 2022.
4. Bhagwan D, Kumar A, Rao CR, et al. Prevalence of anaemia among postnatal mothers in coastal Karnataka. *J Clin Diagnostic Res* 2016;10(1):LC17–LC20. DOI: 10.7860/JCDR/2016/14534.7086.
5. Iyengar K. Early postpartum maternal morbidity among rural women of Rajasthan, India: A community-based study. *J Heal Popul Nutr* 2012;30(2):213–225. DOI: 10.3329/jhpn.v30i2.11316.
6. Selvaraj R, Ramakrishnan J, Sahu SK, et al. High prevalence of anemia among postnatal mothers in urban Puduchery: A community-based study. *J Family Med Prim Care* 2019;8(8):2703–2707. DOI: 10.4103/jfmpc.jfmpc_386_19.
7. Siddiqui MZ, Goli S, Reja T, et al. Prevalence of anemia and its determinants among pregnant, lactating, and nonpregnant nonlactating women in India. *SAGE Open* 2017;7(3):1–10. DOI: 10.1177/21582440177255.
8. Rubio-Alvarez A, Molina-Alarcon M, Hernandez-Martinez A. Incidence of postpartum anaemia and risk factors associated with vaginal birth. *Women Birth* 2018;31(3):158–165. DOI: 10.1016/j.wombi.2017.09.020.
9. Petraro P, Duggan C, Urassa W, et al. Determinants of anemia in postpartum HIV-negative women in Dar es Salaam, Tanzania. *Eur J Clin Nutr* 2013;67(7):708–717. DOI: 10.1038/ejcn.2013.71.
10. Wemakor A, Ziyaaba A, Yiripuo F. Risk factors of anaemia among postpartum women in Bolgatanga Municipality, Ghana. *BMC Nutr* 2022;8(1):58. DOI: 10.1186/s40795-022-00550-7.
11. Kofie P, Tarkang EE, Manu E, et al. Prevalence and associated risk factors of anaemia among women attending antenatal and postnatal clinics at a public health facility in Ghana. *BMC Nutr* 2019;5:40. DOI: 10.1186/s40795-019-0303-x.
12. Perez EM, Hendricks MK, Beard JL, et al. Mother-infant interactions and infant development are altered by maternal iron deficiency anemia. *J Nutr* 2005;135(4):850–855. DOI: 10.1093/jn/135.4.850.
13. Bodnar LM, Scanlon KS, Freedman DS, et al. High prevalence of postpartum anemia among low-income women in the United States. *Am J Obstet Gynecol* 2001;185(2):438–443. DOI: 10.1067/mob.2001.115996.
14. Milman N. Prepartum anaemia: Prevention and treatment. *Ann Hematol* 2008;87(12):949–959. DOI: 10.1007/s00277-008-0518-4.
15. Chowdhury HA, Ahmed KR, Jebunessa F, et al. Factors associated with maternal anaemia among pregnant women in Dhaka city. *BMC Womens Health* 2015;17:77. DOI: 10.1186/s12905-015-0234-x.
16. Galloway R, Dusch E, Elder L, et al. Women's perceptions of iron deficiency and anemia prevention and control in eight developing countries. *Soc Sci Med* 2002;55(4):529–544. DOI: 10.1016/S0277-9536(01)00185-x.
17. Yip R, Parvanta I, Cogswell ME, et al. Recommendations to prevent and control iron deficiency in the United States. *Morbidity and Mortality Weekly Report: Recommendations and Reports* 1998;47(RR-3):i–29. Available at: https://stacks.cdc.gov/view/cdc/5659/cdc_5659_DS1.pdf. Accessed on: 4 September 2022.
18. Bodnar LM, Cogswell ME, McDonald T. Have we forgotten the significance of postpartum iron deficiency? *Am J Obstet Gynecol* 2005;193(1):36–44. DOI: 10.1016/j.ajog.2004.12.009.
19. Ghadeer M, Alsahafi N, Shami B, et al. Incidence of postpartum anaemia among postpartum patients in East Jeddah Hospital.

- Int J Life Sci Pharma Res 2019;9(2):39–46. DOI: 10.22376/ijpbs/lpr.2019.9.2.P39-46.
20. Barroso F, Allard S, Kahan BC, et al. Prevalence of maternal anaemia and its predictors: A multi-centre study. *Eur J Obstet Gynecol Reprod Biol* 2011;159(1):99–105. DOI: 10.1016/j.ejogrb.2011.07.041.
 21. Parker JA, Barroso F, Stanworth SJ, et al. Gaps in the evidence for prevention and treatment of maternal anaemia: A review of systematic reviews. *BMC Pregnancy Childbirth* 2012;12:56. DOI: 10.1186/1471-2393-12-56.
 22. Bodnar LM, Siega-Riz AM, Miller WC, et al. Who should be screened for postpartum anemia? An evaluation of current recommendations. *Am J Epidemiol* 2002;156(10):903–912. DOI: 10.1093/aje/kwf134.
 23. Yefet E, Suleiman A, Garmi G, et al. Evaluation of postpartum anaemia screening to improve anaemia diagnosis and patient care: A prospective non-randomized before-and-after anaemia screening protocol implementation study. *Sci Rep* 2019;9(1):7810. DOI: 10.1038/s41598-019-44334-9.
 24. Breyman C, Bian XM, Blanco-Capito LR, et al. Expert recommendations for the diagnosis and treatment of iron-deficiency anemia during pregnancy and the postpartum period in the Asia-Pacific region. *J Perinat Med* 2011;39(2):113–121. DOI: 10.1515/jpm.2010.132.
 25. Api O, Breyman C, Çetiner M, et al. Diagnosis and treatment of iron deficiency anemia during pregnancy and the postpartum period: Iron deficiency anemia working group consensus report. *Turk J Obstet Gynecol* 2015;12(3):173–181. DOI: 10.4274/tjod.01700.
 26. The Federation of Obstetric and Gynecological Societies of India. FOGSI general clinical practice recommendations management of iron deficiency anemia in pregnancy. 2017. Available at: <https://www.fogsi.org/wp-content/uploads/2017/07/gcpr-recommendation-ida.pdf>. Accessed on: 4 September 2022.
 27. Pavord S, Daru J, Prasanna N, et al. UK guidelines on the management of iron deficiency in pregnancy. *Br J Haematol* 2020;188(6):819–830. DOI: 10.1111/bjh.16221.
 28. World Health Organization. Guideline: Iron supplementation in postpartum women. 2016. Available at: <https://www.who.int/publications/i/item/9789241549585>. Accessed on: 4 September 2022.
 29. Yoshida S. Approaches, tools and methods used for setting priorities in health research in the 21(st) century. *J Glob Health* 2016;6(1):010507. DOI: 10.7189/jogh.06.010507.
 30. Ruiz de Viñaspre-Hernández R, Gea-Caballero V, Juárez-Vela R, et al. The definition, screening, and treatment of postpartum anemia: A systematic review of guidelines. *Birth* 2021;48(1):14–25. DOI: 10.1111/birt.12519.
 31. Milman N. Postpartum anemia II: Prevention and treatment. *Ann Hematol* 2012;91(2):143–154. DOI: 10.1007/s00277-011-1381-2.
 32. Mremi A, Rwenyagala D, Mlay J. Prevalence of post-partum anemia and associated factors among women attending public primary health care facilities: An institutional based cross-sectional study. *PLoS One* 2022;17(2):e0263501. DOI: 10.1371/journal.pone.0263501.
 33. World Health Organization. Haemoglobin concentrations for the diagnosis of anaemia and assessment of severity. Vitamin and Mineral Nutrition Information System. 2011. Available at: https://apps.who.int/iris/bitstream/handle/10665/85839/WHO_NMH_NHD_MNM_11.1_eng.pdf. Accessed on: 4 September 2022.
 34. Good clinical practice recommendations for iron deficiency anemia in pregnancy (IDA) in Pregnancy in India. *J Obstet Gynaecol India* 2011;61(5):569–571. DOI: 10.1007/s13224-011-0097-5.
 35. Muñoz M, Peña-Rosas JP, Robinson S, et al. Patient blood management in obstetrics: Management of anaemia and haematinic deficiencies in pregnancy and in the post-partum period: NATA consensus statement. *Transfus Med* 2018;28(1):22–39. DOI: 10.1111/tme.12443.
 36. Somdatta P, Reddaiah VP, Singh B. Prevalence of anaemia in the postpartum period: A study of a North Indian village. *Trop Doct* 2009;39(4):211–215. DOI: 10.1258/td.2009.080347.
 37. Danish Society of Obstetrics and Gynecology (DSOG). Anaemia and iron deficiency in pregnancy and postpartum. 2016. Available at: http://www.nfog.org/files/guidelines/NFOG_guidelines_DEN_Anaemia%20in%20pregnancy%20and%20post%20partum_2016.pdf. Accessed on: 5 September 2022.
 38. Khalafallah AA, Dennis AE. Iron deficiency anaemia in pregnancy and postpartum: Pathophysiology and effect of oral versus intravenous iron therapy. *J Pregnancy* 2012;2012:630519. DOI: 10.1155/2012/630519.
 39. Means RT. Iron deficiency and iron deficiency anemia: Implications and impact in pregnancy, fetal development, and early childhood parameters. *Nutrients* 2020;12(2):447. DOI: 10.3390/nu12020447.
 40. Pavord S, Myers B, Robinson S, et al. UK guidelines on the management of iron deficiency in pregnancy. *British J Haematol* 2012;156(5):588–600. DOI: 10.1111/j.1365-2141.2011.09012.x.
 41. Sultan P, Bampoe S, Shah R, et al. Oral vs intravenous iron therapy for postpartum anaemia: A systematic review and meta-analysis. *Am J Obstet Gynecol* 2019;221(1):19.e3–29.e3. DOI: 10.1016/j.ajog.2018.12.016.
 42. Van Wyck DB, Martens MG, Seid MH, et al. Intravenous ferric carboxymaltose compared with oral iron in the treatment of postpartum anemia: A randomized controlled trial. *Obstet Gynecol* 2007;110(2):267–278. DOI: 10.1097/01.AOG.0000275286.03283.18.
 43. Seid MH, Derman RJ, Baker JB, et al. Ferric carboxymaltose injection in the treatment of postpartum iron deficiency anemia: A randomized controlled clinical trial. *Am J Obstet Gynecol* 2008;199(4):435.e1–435.e7. DOI: 10.1016/j.ajog.2008.07.046.
 44. Breyman C, Gliga F, Bejenariu C, et al. Comparative efficacy and safety of intravenous ferric carboxymaltose in the treatment of postpartum iron deficiency anemia. *Int J Gynecol Obstet* 2008;101(1):67–73. DOI: 10.1016/j.ijgo.2007.
 45. Pfenninger A, Schuller C, Christoph P, et al. Safety and efficacy of high-dose intravenous iron carboxymaltose vs. iron sucrose for treatment of postpartum anemia. *J Perinat Med* 2012;40(4):397–402. DOI: 10.1515/jpm-2011-0239.
 46. Becuzzi N, Zimmermann R, Krafft A. Long-term efficacy of postpartum intravenous iron therapy. *Biomed Res Int* 2014;2014:815437. DOI: 10.1155/2014/815437.
 47. Rathod S, Samal SK, Mahapatra PC, et al. Ferric carboxymaltose: A revolution in the treatment of postpartum anemia in Indian women. *Int J App Basic Med Res* 2015;5(1):25–30. DOI: 10.4103/2229-516X.149230.
 48. Damini SC, Thunga S. IV ferric carboxymaltose vs oral iron in the treatment of post-partum iron deficiency anaemia. *J Clin Diagn Res* 2016;10(11):QC08–QC10. DOI: 10.7860/JCDR/2016/19375.8937.
 49. Mishra V, Roy P, Gandhi K, et al. Safety and efficacy of intravenous ferric carboxy maltose in iron deficiency anaemia during postpartum period. *J Nepal Health Res Coun* 2017;15(3):208–211. DOI: 10.3126/jnhrc.v15i3.18841.
 50. Sharma N, Thiek JL, Natung T. Comparative study of efficacy and safety of ferric carboxymaltose versus iron sucrose in post-partum anaemia. *J Obstet Gynecol India* 2017;67(4):253–257. DOI: 10.1007/s13224-017-0971-x.
 51. Anemia Mukh Bharat. Anemia management protocol for pregnant women. Available at: <https://anemiemukhbarat.info/home/interventions/>. Accessed on: 7 September 2022.
 52. Toblli JE, Angerosa M. Optimizing iron delivery in the management of anemia: Patient considerations and the role of ferric carboxymaltose. *Drug Des Devel Ther* 2014;8:2475–2491. DOI: 10.2147/DDDT.S55499.
 53. Al-Shaghana M, Brooke E, Sinha A, et al. Efficacy and cost effectiveness of ferric carboxymaltose (Ferinject) in the treatment of pregnant women with iron deficiency anaemia. *Eur J Obstet Gynecol Reprod Biol* 2016;206:e6. DOI: 10.1016/j.ejogrb.2016.07.046.
 54. US Food and Drug Administration. Injectafer® prescribing information. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2021/203565Orig1s016_CORRECTED_lbl.pdf. Accessed on: 7 September 2022.
 55. UK Electronic Medicines Compendium. Ferinject SmPC. Available at: <https://www.medicines.org.uk/emc/product/5910/smpc#gref>. Accessed on: 7 September 2022.

56. Di Renzo GC, Gratacos E, Kurtser M, et al. Good clinical practice advice: Iron deficiency anemia in pregnancy. *Int J Gynecol Obstet* 2019;144(3):322–324. DOI: 10.1002/ijgo.12740.
57. Tsai PJ, Nakashima L, Yamamoto J, et al. Postpartum follow-up rates before and after the postpartum follow-up initiative at Queen Emma Clinic. *Hawaii Med J* 2011;70(3):56–59. PMID: 21365543.
58. World Health Organization. Maternal, newborn, child and adolescent health. 2013. Available at: https://apps.who.int/iris/bitstream/handle/10665/44016/9789241547628_eng.pdf?sequence=1. Accessed on: 7 September 2022.